CENTRAL STATES

WATER

The Official Magazine of the Central States Water Environment Association, Inc.

O2NdANNUASMEETING
May 18-21

Lincolnshire Marriott
Lincolnshire, lllinois

www.cswea.org ® Wisconsin @ Illinois ® Minnesota Spring 2009


http://www.cswea.org

From an x-treme prestressed concrete tank

...to your average joe, DYK can prestress or build any type of concrete tank you need from
Seattle and Hawaii to Egypt or Alaska:

* from 100,000 gallons to 40,000,000 gallons
* buried and disguised

* architecturally treated or plain jane

...1t just needs to be round. Although we can make it look square if you want. ..

Call us today 1-800-227-8181 D YK
®

or visit www.dyk.com
INCORPORATED
[...]
Beth has been involved in the planning,
design and construction of a wide range
of projects in support of the water
environment.

Click HERE to return to Table of Contents |

CAROL S. STRACKBEIN
TREASURER NOMINEE
Carol Strackbein has
been nominated for
a second term in the
position of Treasurer.
Carol recently
formed CSS Con-
sulting, LLC. This
company specializes
in organizing special
events for businesses
including special meetings, entertainment
functions and conventions. Prior to this
endeavor, Carol was employed by ITT
Sanitaire in the position of Sales Admin-
istration Manager. This position included
aftermarket sales, customer service, order
processing and planning special events
for Sanitaire.

Carol has served on the executive
Committee as President, Past President
and the Vice President Positions and has
completed one term as Treasurer. She
was also the Wisconsin Section Trustee.

Carol has also been active in the
WWOA (Wisconsin Wastewater Opera-
tors Association) and has served as this
organization’s President. She has been
a recipient of this organization’s Service

Award.

CHARLIE LA ROCCO
PWO REPRESENTATIVE NOMINEE
Charlie La Rocco has
been nominated to the
position of Professional
Wastewater Opera-
tors Representative to
the CSWEA Executive
Committee. Charlie
will serve a two-year
term. Charlie has been
an active member of
CSWEA for several years and served on
the Operations Challenge teams several
times, most recently as Team Captain of
the Shovelers in 2007.
Charlie is an Electrician and
Instrumentation Technical with the
Water and Wastewater Division at
the City of Elmhurst, where he has
been employed since 1992. Charlie is
responsible for the purchase, installation
and maintenance of all electrical
equipment at Elmhurst’s wastewater
facility, ten sanitary lift stations, 11
storm stations, three elevated storage
thanks and three potable water storage
and transmission facilities. Charlie has
significant experience in setting up and
optimizing the city’s SCADA systems and
in providing training to division operators
and personnel. With Charlie’s past
experience on the Operations Challenge
teams, and his professional experience,
he will provide great leadership for the
association’s operators and will be
a great addition to the CSWEA
Executive Committee. S

Spring 2009 | CSWEA 35



Any idea who is taking care of

your analytical lab work?
Northern Lake Service has been a
Trusted name for analytical services
For over 35 years.

eWastewater & Sludge Analysis
eUltra-Low Level Mercury by EPA1631E

eComplete Drinking Water Analysis

1-800-278-1254

www.nlslab.com

Call our professional staff
Today for your next project.

A Y 4

To advertise in
CENTRATSSTATES'
-\ -;‘b - -— N r‘q r

WARHER
WANTER:

Contact
Al Whalen
866-985-9782
awhalen @kelman.ca
| \\
| CE —

e
CENTRAJ cppe-

| N
WATER

Northern Lake Service, Inc.

Project Solutions... Since 1909.

NEENAH, WI 920.751.4200
MACHESNEY PARK, IL 815.636.9590

VALPARAISO, IN 219.462.7743
WWW.MCMGRP.COM

FPzIMEFRE BRCHITECTS

Your Goals. Your Schedule. Your Budget. Your Project delivered the MCMAHON way.

36 CSWEA | Spring 2009

nnnnn

| Click HERE to return to Table of Contents



mailto:awhalen@kelman.ca
http://www.cswea.org
http://www.cswea.81st
http://www.cswea.81st
http://www.cswea.org
http://www.cswea.org
http://www.greeley-hansen.com
http://www.nlslab.com
http://www.mcmgrp.com

A
S [

3870 N. IL Route 71

) - g
—4ss" SDREADING i

P: 815-695-5667 I

wwWwW.STEWARTSPREADING.com

OUR MISSION 1s TO PROVIDE QUALITY, TIMELY AN
INNOVATIVE SERVICE TO EVERY CLIENT... EVERY TIME.

EXPERTISE

Stewart Spreading, Inc. is a full service residuals management company. Founded in 1994, Stewart Spreading has
specialized in providing green solutions fo the residuals management needs of municipalities, agricultural producers
and industrial facilities throughout the Midwest for over a decade.

With roots deeply embedded in the farming community, Stewart Spreading, Inc. has a unique understanding of
beneficial recycling and has consistently demonstrated this know-how. Just ask our clients. We form mutually beneficial
relationships, among agricultural producers, industries and municipalities, that last.,

FULL SERVICE

Whatever your requirements, Stewart Spreading, Inc. can design and manage a program tailored to fit your needs.
We specialize in beneficial recycling of biosolids and water residuals, lagoon cleaning and closure, mobile dewatering
and screening, digester cleaning, emergency pumping services, EPA compliance and reporting, public relations,
farming services and green industrial solutions.

With a proven track record of providing innovative and economical solutions, we aren't finished until you are satisfied.

INNOVATION

Stewart Spreading, Inc.’s foundation is built on innovation. Not satisfied with being just another beneficial recycling
company, we thoroughly analyze each project to create the most efficient and environmentally friendly solution possible.
Our experienced management staff has the unique ability to customize equipment, in record time, to progressively and
consistently meet the demands of our clients and agricultural users.

WATER RESIDUALS

Stewart Spreading, Inc.

LAND APPLICATION
wants to be your LAGOON CLEANING
residuals management DIGESTER CLEANING
team of choice. BENEFICIAL RECYCLING (

GREEN INDUSTRIAL SOLUTIONS

MOBILE DEWATERING / SCREENING | NO PROJECT
IS TOO

Earth-friendly recycling helping the American Farmer

N
= TOO SMALL
el ER=2

LARGE OR

‘
|
|
|
|
|
|
|
\
|



http://www.stewartspreading.com

iEm 1%

With more than 700 installations worldwide and 120 in
the United States, Kruger has the experience to
address your filtration needs with the Hydrotech
Discfilter. The Hydrotech Discfilter is the solution for
new and existing treatment facilities. The Kruger
AnoxKaldnes™ IFAS can double a plant’s capacity as
well as increase nutrient removal without additional
tankage. The IFAS provides a cost effective process for

) IFAS Process Media
upgrading current plants.

401 Harrison Oaks Blvd. Suite 100
Cary, NC 27513
Phone:919.677.8310

gt @ veoua
krugerincmarketing@veoliawater.com WATER
www.krugerusa.com

Solutions & Technologies


http://www.krugerusa.com

NORTH WASTEWATER FACILITY

By Mitch Patterson, Superintendent of Public Works

The Addison North Wastewater Treatment Facility is located in DuPage County, IL
and is one of the two municipally owned
and operated treatment facilities treating
residential, industrial, and commercial
wastewater for the Village of Addison.

Although the North Facility first came
on line in 1969, Addison’s commitment to
clean streams and water dates back to the
1920s when the first wastewater treatment
plant, Imhoff Treatment with drying beds
went on line for the 200 or so residents. In
the many years since the first wastewater
treatment facility went on line, Addison
has seen growth to over 40,000 residents,
hundreds of commercial establishments
and over 1,100 industrial users making
Addison the fourth largest industrial base
in lllinois. Due to the large industrial base,

| Click HERE to return to Table of Contents

Addison established an award-winning
USEPA Industrial Pretreatment Program
to aid in the monitoring of the industrial
facilities, food and commercial establish-
ments.

Addison’s facilities have also grown
through the years, currently operating
two advanced activated sludge facilities
treating a designed daily average flow of
8.5 MGD and wet weather flows in excess
of 40 MGD. Addison has about 10 miles
of combined sewers in conjunction with
the 120+ miles of separated sewers and
operates combined sewer overflow treat-
ment systems during wet weather flows to
treat and disinfect the combined sewage
discharges.

Spring 2009 | CSWEA 39



With the 1988 expansion completion,
the Addison North Facility increased its
designed treatment to an average flow
of 5.3 MGD with a maximum flow of
7.6 MGD during storm flows. Additional
excess flows of up to 15 MGD are treated
through the excess flow facility.

Dry weather flows pass through
mechanically raked bar screens, each with
a debris capacity of 60 Ib/h, then through
an aerated grit chamber with a bucket ele-
vator and a grit washing unit capable of
removing and washing grit up to 15 ft/h.
Debris from these units are conveyed to a
“Muffin Monster” for additional organics
washing and compaction. Raw sewage
flows continue to two wet wells feeding the

NPDES #1L0033812 DISCHARGE LIMITS:

four, 40hp, vertical, non-clog centrifugal
variable frequency raw wastewater pumps.

Three 63-fi-diameter center feed circu-
lar primary clarifiers provide settling and
flotation conditions for settable solids and
floatable solids removal. Four continuously
operated, positive displacement, air-oper-
ated diaphragm pumps pump the primary
solids to the anaerobic digesters.

Four first-stage aeration basins utilize
full floor cover, circular ceramic fine-
bubble diffusion to provide oxygen for
biological treatment, followed by three
65-fi-diameter peripheral flow interme-
diate clarifiers. The effluent from those
clarifiers is pumped to the second-stage
aeration basins, also with full floor cover,

Parameter Permit Limit Permit Maximum | Actual
Averages
Flow MGD 5.3 MGD 7.6 MGD 3.938 MGD
CBOD 20 mg/I 40 mg/I 2.4 mg/|
TSS 25 mg/I 45 mg/I 4.9 mg/|
NH,-N Apr-Oct 1.5 mg/I 3.0 mg/I 0.078 mg/I
Nov-March 4.0 mg/I 8.0 mg/I 0.097 mg/I
CL, Residual 0.05 mg/I 0.05 mg/I 0 excursions
Fecal Coliform 400/100ml 400/100ml 0 excursions

40 CSWEA ‘ Spring 2009

circular ceramic fine-bubble diffusion

for additional biological treatment and

for the reduction of ammonia-nitrogen.
Four 65-ft-diameter peripheral flow final
clarifiers allow for settling of second stage
flows. WAS from both stages of aerobic
treatment can be sent to either the aerobic
digester which is divided into four quad-
rants or the three anaerobic digesters. Two
mesophilic anaerobic digesters operate as
primary digesters, each with gas holding
covers and the third operates as a second-
ary unit. The anaerobic digesters have gas
mixing equipment and floating covers for
gas storage. In addition, anaerobic solids
from Addison’s second facility, the A.J.
LaRocca Facility, are transported by tanker
to Addison North and admixed prior to
dewatering. Solids are removed using two
two-meter belt presses. Solids removed by
belt press operation are land applied as
per 40CFR503 Regs.

Effluents from the second stage clari-
fiers flow to the chlorine contact zones for
disinfection, then de-chlorinated prior to
discharge to Salt Creek. Excess flow (storm
flow) treatment consists of a first flush
tank to capture the higher concentration
pollutants found in the collection systems
after prolonged periods of low flow. This
waste is aerated with the use of aspirators
and slowly returned to the headworks after
flows return to normal. Additional excess
flow equipment consists of a flocculation
chamber for chemical addition to aid
settling; a clarifier with positive displace-
ment air-operated diaphragm pumps for
solids removal. Flows from this operation
admix with “full treatment” flows prior to
disinfection.

There have been several in-house
upgrades to the facility since the 1988
startup. In order to reduce electrical
consumption and improve treatment
efficiency, the facility replaced its existing
fine-air diffuser sheaths and equipment in
all aeration basins (Phase 1) with full floor
ceramic discs, then the aerobic digester
(Phase 2) with total floor cover fine-air
tubular membrane, sheath type diffusion.
The facility realized reduced electrical
consumption to allow for a payback in less
than five (5) years.

Addison’s laboratory performs all
NPDES parameter and IPT sampling and
analysis in-house. Testing and analy-
sis include metals, cyanide, FOG, and
digester analysis. Microscopic analysis and
mapping of the aeration zones are also
performed by laboratory staff to baseline

Click HERE to return to Table of Contents


http://www.forceflow.com

the biomass and provide valuable infor-
mation in the event of industrial upsets.

All information is entered info a data
program (Operator 10) which provides
spreadsheet-type reports as required,
and provides long term storage of data.
NPDES Discharge Monitoring Reports are
submitted via E-DMR.

The facilities use a detailed, wall
mounted, PMO (Preventive Maintenance
Operation) program to schedule mainte-
nance, and identify problem equipment.
This facility maintains detailed reports of
maintenance performed, along with the
true cost of equipment maintenance and
repairs, history-to-date. The North Facility
has not experienced unscheduled down-
time on equipment since startup in 1988.

Addison has a very aggressive safety
program. A safety committee consisting of
members from each Public Works Division
and a divisional supervisor meet monthly
to plan and schedule training, bring atten-
tion to potential dangers and recommend
corrective action, review current safety
practices for effectiveness in preventing
injury or loss, and review and categorize
accidents and incidents. The wastewater
facilities have operated for over 4,500
consecutive days, over twelve (12) years,
without a lost-time accident, an accom-
plishment that could not be possible
without an effective safety program and
dedicated safety-conscious employees.

Facility personnel have presented sev-
eral talks and papers referencing opera-
tional challenges within the facilities which
have included public service announce-
ment programs regarding the operation of
the facility, and proper FOG containment
and disposal. Technical sessions have
been presented at various operator orga-
nizations including: screening washer/
compactor operation and maintenance,
Addison’s Industrial Pretreatment Program,
operation of the pump and dam screening
equipment, clarifier modifications during
daily operations and cost analysis/buy
back of the fine air projects. In addition,
the North Facility conducts tours for local
grade schools, high schools, colleges,
trade schools, and various organizations.

Addison is a member of the DuPage
River/Salt Creek Watershed Workgroup
and is working in conjunction with group
members and the |IEPA to identify pol-
lutants and treatment options for point
source and non-point source discharges in
the TMDL implementation program.

During the last NPDES Permit review

Click HERE to return to Table of Contents

metals translator studies were performed
in-house on the upstream and down-
stream receiving streams and effluents to
provide the |EPA valuable background
information and scientific based knowl-
edge of metals uptake for the calculations
of NPDES effluent limits.

Multiple staff members are currently
involved in statewide operational orga-
nizations such as IAWPCO, (president,
regional board member, and committee
members) IWEA, (committee members)
and various local groups.

Environmental Services prepares a

detailed annual budget and report. The
budget includes revenue sources, detailed
planned expenditures, capital improve-
ments, and a five year detailed budget
program. (5

FACILITY AWARDS

* |EPA Group 1 Plant of the Year

* USEPA Award of excellence for
Operation & Maintenance

* USEPA Award of excellence
for Industrial Pretreatment Program

* Multiple George Burke Safety Awards

Spring 2009 | CSWEA 41


http://www.crispell-snyder.com
http://www.mesimpson.com

2009 CSWEA/WEF

Student Paper &

Desion Competition

would like to introduce you to the Student Design and Student

Paper Competition sponsored by CSWEA. The Student Design

Project and Student Paper selected at the CSWEA level will

ultimately compete at WEFTEC '09 in Orlando, Florida. This
year, the CSWEA competition for both events will be held on the
afternoon of April 6, 2009, the day before the CSWEA Educa-
tion Seminar at Monona Terrace Convention Center in Madison,
WI. This is a great opportunity to participate in the competitions
and attend the education seminar the following day.